HS 8000 / 10000 ES

Item Description Quantity HS 8000 ES HS 10000 ES
1 Pneumatic bellow 1 212.014.000 212.034.000
2 Bead ring 2 212.005.000 212.005.000
3 Guide roller 2 655.002.012 655.002.012
6 Pivot pin 2 655.007.003 655.007.003
7 Chassis bearing 4 650.007.005 650.007.005
8 Grease nipple 2 905.000.185 905.000.185
9 Cover 2 655.033.032 655.033.032
10 Hex bolt M12x30 2 000.001.007 000.001.007
11 Clamping pin 13x80 2 NT0031800 NT0031800
17 Countersunk bolt M16x25 16 000.001.001 000.001.001
19 Hex bolt M16x25 16 000.001.002 000.001.002
21 Hex nut M20 4 000.002.002 000.002.002